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-E} AGRICULTURAL MACHINERY SPARE PARTS LIST

SPARE PARTS LIST
7.1 Mainflame, Panelling / T-MSMHM-1.3

' ngfnbe,—HQuantity” Order Number H Explanation ” Norm (DIN) ‘ |nﬂﬁ,berl|0uantity” Order Number H Explanation ” Norm (DIN)
01 1 T-MSMHM-1.3.1.1 Main fram 17 1 T-MSMHM-1.1.1.14 pin
02 1 T-MSMHM-13.7.01 cover 18 3 PIM-MAS-ARM ©5x30 lynch pin PIM-MAS-ARM @5x30
03 7 SOMFIB-AKS-M10x1,5/| Hex. nut SOMFIB-AKS-M10x1,5 DIN 934 19 1 T-MSMHM-1.1.1.12 pintrailer hit.
04 1 T-MSMHM-1.3.7.05 cover 20 1 T-MSMHM-1.1.1.02 prop,parking
05 1 T-MSMHM-1.3.7.06 Finge 21 1 T-MSMHM-1.1.1.04 Shaft,carrier
06 1 T-MSMHM-1.3.7.04 lynch pin @3x20 22 2 SOMFIB-AKS-M12x1,75 || Hex. nut
07 1 T-MSMHM-1.3.18 Bracked 22 2 CIV-M12x1,75x35-8.8 Bolt,hex-hd FIRKETE-MAS-03
08 2 T-MSMHM-1.3.1.18 Shredder plate 23 1 T-MSMHM-1.1.1.09 cover
09 1 T-MSMHM-1.4.1 base,crop chute 24 1 FIRKETE-MAS-03 Wire Satety
10 1 T-MSMHM-1.8 Pin 25 1 T-MSMHM-AKS01 Triangle Key
11 1 PIM-MAS-ARM @6 lynch pin PIM-MAS-ARM @6 26 1 T-MSMHM-1.2.2 intermediate piece
12 1 T-MSMHM-1.3.13 cover 27 1 T-MSMHM-1.3.1.16 prop,parking CIV-KEL-M10x1.5x40-8.8 DIN934
13 7 CIV-M8x1,25x15-8.8 Bolt,hex-hd CIV-M8x1,25x15-8.8 DIN 931 28 1 T-MSMHM-1.3.1.17 Pin
14 1 T-MSMHM-1.3.1.2 cover 29 2 CIV-KEL-M10x1.5x40-8.8 || wing,bolt CIV-HAV-IMB-M8x1,25x25 DIN 7991
15 1 T-MSMHM-1.1.1.1 frame mtg. 30 1 T-MSMHM-1.3.1.1.30 sheet,metal SOMFIB-AKS-M8x1,25 DIN934
16 8 SOMFIB-AKS-M16x2 || Hex. nut SOMFIB-AKS-M12x1,75 DIN934 31 12 CIV-HAV-IMB-M8x1,25x25 || bolt, rec-hd
16 8 CIV-M16x2x50-8.8 Bolt,hex-hd CIV-M12x1,75x35-8.8 DIN931 31 12 SOMFIB-AKS-M8x1,25 || Washer
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-b AGRICULTURAL MACHINERY SPARE PARTS LIST

7.2 Cutting disk / T-MSMHM-1.3.6
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-E} AGRICULTURAL MACHINERY SPARE PARTS LIST

SPARE PARTS LIST
7.2 Cutting disk / T-MSMHM-1.3.6

::?nber ‘QuantityH Order Number H Explanation H Norm (DIN) ‘
01 1 T-MSMHM-1.3.6.1 Cutting Disk
02 12 || T-MSMHM-1.3.6.2 Strip,impact
03 12 [ T-MSMHM-1363 Knife <—92160.0501003.105
04 18 CIV-M16x2x65x40-8.8 bolt, hex-hd CIV-M16x2x65x40-8.8 DIN931
05 6 CIV-M16x2x75x40-8.8 bolt, hex-hd CIV-M16x2x75x40-8.8 DIN931
06 24 T-MSMHM-1.3.6.9 washer 16.2x35x4
07 24 SOM-TAC-M16x2-8.8 safety nut SOM-TAC-M16x2-8.8 DIN934
08 6 T-MSMHM-1.3.6.4 fan blade
09 6 CIV-M12x1,75x40-8.8 bolt, hex-hd CIV-M12x1,75x40-8.8 DIN931
10 6 RON-YAY-M12 washer, lock RON-YAY-M12
1 6 SOM-FIB-M12x1.75 hex. Nut M12x1.75 DIN931
12 4 T-MSMHM-1.3.2.1.13-14-15-16 | | spring 90x46x25
13 4t KAMA A14x9x69 key KAMA A14x9x69
14 1 SOM-TAC-M24x1.5 nut, lock SOM-TAC-M24x1.5 DIN 935
15 1 PIM-MAS-ARM @6 linch, pin PIM-MAS-ARM @6
16 1 T-MSMHM-1.3.1.21 scraper ithal 45 HRC
17 1 T-MSMHM-1.3.1.23 holder
18 3 CIV-IMB-M10x1,5x40-8.8 bolt, allen-head CIV-IMB-M10x1,5x40-8.8 DIN 912
19 3 RON-YAY-M10 washer, lock RON-YAY-M10
20 1 T-MSMHM-1.3.1.1.27 brace
21 3 CIV-M10x1,5x45-8.8 bolt, hex-hd CIV-M10x1,5x45-8.8 DIN931
22 3 RON-YAY-M12 washer, lock RON-YAY-M12
23 3 RON-DUZ-M10 Washer M10 ©13x28x3
24 1 T-MSMHM-1.3.2.1.2 drive shaft
25 12 CIV-M8x1,25x20-8.8 bolt, hex-hd CIV-M8x1,25x20-8.8 DIN 931
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-2} AGRICULTURAL MACHINERY SRE FRRTE BT

PARE PARTS LIST
7.3/ Intake System / T-MSMHM-1.3.1 - 1.3.4

|r|3fnberH0uantityH Order Number H Explanation H Norm (DIN) ‘ ‘ﬁgfnberHQuantityH Order Number H Explanation H Norm (DIN)

01 2 T-MSMHM-1.3.4.11 Flange 16 2 T-MSMHM-1.3.4.17 Cover

02 12 | CIV-M12x1,75%35-8.8 Bolt, hex-hd CIV-M12x1,75x35-8.8 DIN 931 17 8 CIV-M10x1.5x30 Bolt, hex-hd M10x1.5x30 DIN 931

03 1 T-MSMHM-1.3.4.1 roll, upper intake 18 1 T-MSMHM-1.3.1.13 Scraper

04 1 T-MSMHM-1.3.4.5 Spur gear Z=58 19 2 RON-YAY-M10 washer, lock | RON-YAY-M10

05 14 || CIV-M10x1,5x30 8.8 Bolt, allen-hd CIV-M10x1,5x30 8.8 DIN 931 19 2 RON-DUZ-M10 Washer RON-DUZ-M10

06 8 CIV-M12x1,75x20-8.8 Bolt, hex-hd CIV-M12x1,75x20-8.8 DIN 931 19 2 CIV-M10x1,5x25-8.8 Bolt, hex-hd CIV-M10x1,5x25-8.8 DIN 931

07 1Tk || T-MSMHM-1.3.4.14 Tube 20 1 T-MSMHM-1.3.1.10 Guard

08 2 RUL-16016 FAG bearing RUL-16016 FAG 21 1 CIV-M10x1,5x20-8.8 Bolt, hex-hd CIV-M10x1,5x20-8.8 DIN 931

09 2 SEG-DIN4720125x4-CK75 || Retainer SEG-DIN4720125x4-CK75 22 3 CIV-M10x1,5x35-8.8 Bolt, hex-hd CIV-M10x1,5x35-8.8 DIN 931

10 2 KEGE-YAG-95x125x13 A Seal KEGE-YAG-95x125x13 A 22 5 RON-DUZ-M10 Washer RON-DUZ-M10

1 2 RUL-6207 2RS Bearing RUL-6207 2RS 22 4 RON-DUZ-M10 Washer RON-DUZ-M10

12 4 SEG-DIN472072x2,5-CK75 || Retainer SEG-DIN472072x2,5-CK75 23 1 T-MSMHM-1.3.5.1 roll, plain

13 2 T-MSMHM-1.3.4.12 washer, lock 24 1 T-MSMHM-1.3.5.5 spur gear Z=49

14 2 CIV-M16x2x45-8.8 Bolt, hex-hd CIV-M16x2x45-8.8 DIN 931 25 1 T-MSMHM-1.3.5.14 Knife

15 1 T-MSMHM-1.3.4.16 Knife 26 1 T-MSMHM-1.3.1.8 Cover
27 1 CIV-M10x1,5x25-8.8 bolt, allen-hd || CIV-M10x1,5x25-8.8 DIN 931
28 1 T-MSMHM-1.3.1.5 Cover
29 2 CIV-M10x1,5x45-8.8 Bolt, hex-hd CIV-M10x1,5x45-8.8 DIN 931
29 2 SOMFIB-AKS-M10x1,5 || hex, nut SOMFIB-AKS-M10x1,5 DIN 934
30 1 CIV-M10x1,5x45-8.8 bolt, allen-hd || CIV-M10x1,5x45-8.8 DIN 931
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7.4 Gear Box / T-MSMHM-1.3.2
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-2} AGRICULTURAL MACHINERY SEARE FAATS LT

SPARE PARTS LIST
7.4 Gear Box / T-MSMHM-1.3.2

mﬁfnberHQuantity‘ Order Number H Explanation H Norm (DIN) ‘
01 1 T-MSMHM-1.1.2.1 gear box
02 2 SEG-DIN472072x2,5-CK75 Retainer SEG-DIN472@072x2,5-CK75
03 2 SEG-DIN472080x2,5-CK75 Retainer SEG-DIN472080x2,5-CK75
04 1 SEG-DIN471@40x1,75-CK75 || Snap ring SEG-DIN471040x1,75-CK75
05 2 RUL-30207 NSK Bearing RUL-30207 NSK
06 1 ||RUL-30208 NSK Bearing RUL-30208 NSK <
07 1 RUL-32208 NSK Bearing RUL-32208 NSK
08 2 KECE-YAG-35x72x10 AS Seal , oil KECE-YAG-35x72x10 AS
09 1 KECE-YAG-40x80x10 AS Seal , oil KECE-YAG-40x80x10 AS
10 1 TAPA-M16x2 screw plug TAPA-M16x2
11 1 TAPA-M16x2 screw plug TAPA-M16x2
12 1 TAPA-M16x2 oil level gauge TAPA-M16x2
13 1 CON-BAK-16X22X1 Seal M16 igin @16x022x1
14 1 T-MSMHM-1.1.2.24 Flange
15 1 T-MSMHM-1.1.2.3 Bevel gear 7=25
16 1 T-MSMHM-1.1.2.14 Shaft Z=18
17 1 T-MSMHM-1.1.2.2 Drive shaft
18 2 SIM-50X72X1 Spacer Q50xQ72x1
19 5 CIV-M12x1,75x35-8.8 Bolt,hex-hd CIV-M12x1,75x35-8.8 DIN 931
20 4 CIV-M16x2x30-8.8 Bolt,hex-hd CIV-M16x2x30-8.8 DIN 931
20 4 RON-YAY-M16 Washer,lock RON-YAY-M16
21 1 T-MSMHM-1.1.2.35 Guard
22 2 CIV-M16x2x20-8.8 Bolt,hex-hd CIV-M16x2x20-8.8 DIN 931
23 1 T-MSMHM-1.1.7 Funnel,quard
24 3 CIV-M10x1,5x16-8.8 Bolt,hex-hd CIV-M10x1,5x16-8.8 DIN 931
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-EF AGRICULTURAL MACHINERY SPARE PARTS LIST

SPARE PARTS LiST
7.5 Gear Box / T-MSMHM-1.1.2

22

mfnber ‘ QuantityH Order Number || Explanation | ‘ Norm (DIN) ‘ ‘ Kﬁfnbe, H Quantity H Order Number ‘ ‘ Explanation ‘ ’ Norm (DIN)
o1 1 RUL-30208 URB Bearing RUL-30208 URB 22 1 T-MSMHM-1.3.2.2.6 gear bevel
02 1 RUL-6307 ORS Bearing RUL-6307 ORS 23 1 T-MSMHM-1.3.2.1.7 gear bevel Z=16
03 1 RUL-30207 NSK Bearing RUL-30207 NSK 24 1 T-MSMHM-1.3.2.2.2 drive shaft
04 2 RUL-30208 NSK Bearing RUL-30208 NSK 25 1 T-MSMHM-1.3.2.1.2 drive shaft
05 1 RUL-6209 DDU C3 NSK Bearing RUL-6209 DDU C3 NSK 26 1 SOM-TAC-M35-8.8 nut, grooved SOM-TAC-M35-8.8 DIN 934
06 1 KECE-YAG-35x80x10 AS Seal, oil KECE-YAG-35x80x10 AS 27 1 RON-EMN-35 clip, locking @35
07 1 KECE-YAG-35x72x10 AS Seal, oil KECE-YAG-35x72x10 AS 28 2 SIM-40x50x0.5 spacer SIM-40x50x0.5
08 1 KECE-YAG-60x85x8 AS Seal, oil KECE-YAG-60x85x8 AS 29 1 SIM-40x50x1.2 spacer SIM-40x50x1.2
09 2 SEG-DIN472072x2,5-CK75 || Retainer SEG-DIN472@72x2,5-CK75 30 1 SIM-35X45X1.5 spacer SIM-35X45X1.5
10 5 SEG-DIN472080x2,5-CK75 || Retainer SEG-DIN472@80x2,5-CK75 31 1 SIM-35X45X1.5 Spacer SIM-35X45X1.5
11 1 SEG-DIN471@35x1,5-CK75 || Retainer SEG-DIN471@35x1,5-CK75 32 12 CIV-IMB-M10x1,5x30-8.8 bolt, allen-hd CIV-IMB-M10x1,5x30-8.8 DIN 912
12 1 SEG-DIN471@35x1,5-CK75 || Snap ring SEG-DIN471@35x1,5-CK75 33 1 T-MSMHM-1.3.2.2.25 spur gear
13 1 TAPA-24x1.5 Screw plug TAPA-24x1.5 34 2 T-MSMHM-1.3.2.2.26 pin shear M10501003.050.07200000 I
14 2 TAPA-18x1.5 Screw plug TAPA-18x1.5 35 1 T-MSMHM-1.3.2.2.27 cover, bearing
15 3 CON-BAK-18 Seal M18 36 1 PIM-MAS-ARM @6x40 Lynch pin PIM-MAS-ARM @6x40
16 3 TAPA-18x1.5 Plug, breather TAPA-18x1.5 37 1 T-MSMHM-1.3.3 cover
17 1 T-MSMHM-1.3.2.2.1 Housing upper 38 1 T-MSMHM-1.3.29 spring tension
18 1 T-MSMHM-1.3.2.1.1 Housing lower 39 1 SIM-36x80x1 spacer SIM-36x80x1
19 1 T-MSMHM-1.3.2.2.14 Flange 40 1 SEG-DIN471035x1,5-CK75 || snap ring SEG-DIN471@35x1,5-CK75
20 1 T-MSMHM-1.3.2.2.9 Bevel gear
21 1 T-MSMHM-1.3.2.2.18 Shaft pinion Z=18
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-EF AGRICULTURAL MACHINERY SPARE PARTS LIST

SPARE PARTS LIST
7.6 Crop Chute / T-MSMHM-1.4

mgfnberuouamity” Order Number H Explanation H Norm (DIN) I ‘Eﬁfnbe,HQuantityH Order Number “ Explanation ” Norm (DIN)
01 1 T-MSMHM-1.4.12 Crop chute 23 1 T-MSMHM-1.4.18.16 Pressure spring
02 2 CIV-BOM- M10x1,5x25-8.8 || Screw, saucer CIV-BOM- M10x1,5x25-8.8 DIN931 24 1 CIV-M10x1,5x20-8.8 Bolt, hex-hd CIV-M10x1,5x20-8.8 DIN931
02 2 T-MSMHM-1.4.17.3 Bushing 24 1 SOMFIB-AKS-M10x1,5 || hex.nut SOMFIB-AKS-M10x1,5 DIN934
02 2 RON-YAY-M10 Washer, lock RON-YAY-M10 25 1 RON-DUZ-M10 Washer RON-DUZ-M10
02 2 SOMFIB-AKS-M10x1,5 Hex. nut SOMFIB-AKS-M10x1,5  DIN934 || 25 1 SOMFIB-AKS-M10x1,5 || hex.nut SOMFIB-AKS-M10x1,5  DIN931
03 1 T-MSMHM-1.4.17.6 Tension, spring 26 1 TMSMHM-1.4.18.10 Pin 06x25
04 4 SOMFIB-AKS-M10x1,5 Bolt, hex-hd SOMFIB-AKS-M10x1,5  DIN931 27 4 CIV-M8x1,25x35x25-8.8 || Bolt, hex-hd CIV-M8x1,25x35x25-8.8  DIN931
05 2 CIV-M10x1,5x55-8.8 Bolt, hex-hd CIV-M10x1,5x55-8.8 DIN931 27 4 RON-DUZ-M8 Washer RON-DUZ-M8
06 1 T-MSMHM-1.4.18.9.1 Cable assy 4500mm 28 1 T-MSMHM-1.4.18.11 clip, cotte 2x25
06 1 T-MSMHM-1.4.18.9.2 Cable assy 5200mm 29 1 T-MSMHM-1.4.5 Chimney turning part
06 1 T-MSMHM-1.4.18.9.3 Cable assy 5900mm 30 1 T-MSMHM-1.4.5.1 Hydraulic Clyinder
07 1 T-MSMHM-1.4.13 Pin 212x193mm 31 1 T-MSMHM-1.4.5.2 Piston 225x500
08 1 Tk, || -MSMHM-1.4.18 RIS I T P 32 1 ||roN-DUZ-M10 Washer RON-DUZ-M10
09 1 T-MSMHM-1.4.18.2 Holder 33 1 CIV-M10x1,5x30 8.8 Bolt, hex-hd CIV-M10x1,5x30 8.8 DIN931
10 1 T-MSMHM-1.4.18.5 lever assy 34 1 T-MSMHM-1.4.5.5 Bushing
1 1 T-MSMHM-1.4.18.1 bracket assy 35 1 KECE-TOZ-25x33x5/7 Dust felt KECE-TOZ-25x33x5/7
12 1 T-MSMHM-1.4.5.18 Plate 36 1 KECE-YAG-25x35x7 AS || Yag Kegesi KECE-YAG-25x35x7 AS
13 1 T-MSMHM-1.4.18.12 link, flap control 37 1 HORT-HID Hidrolik Hortum 2 R2 240cm Kaplinli Rekorlu Hortum
14 1 T-MSMHM-1.4.17 flap,crop chute 38 2 0O-RING-35X40X3 35X40X3
15 1 T-MSMHM-1.4.2 Flange 39 1 T-MSMHM-1.4.5.10
16 1 T-MSMHM-1.4.3 40 1 T-MSMHM-1.4.5.11 Pin
17 1 T-MSMHM-1.4.15 Bolt 4 2 T-MSMHM-1.4.5.12 Bushing
18 1 T-MSMHM-1.4.16 Nut 42 2 T-MSMHM-1.4.5.13
19 6 SOM-FIB-M10x1.5 hex.nut M10x1.5 DIN 934 43 2 RON-DUZ-M6 Washer RON-DUZ-M6
20 1 T-MSMHM-1.4.5.19 Pin 25x30 44 2 CIV-M6x1x20-8.8 Bolt, hex-hd CIV-M6x1x20-8.8
20 1 PIM-MAS-ARM 94 Catter Pin PIM-MAS-ARM @4 45 2 RON-DUZ-M6 Washer M6
21 1 T-MSMHM-1.4.17.1 Hat 46 2 CIV-M6x1x20-8.8 Bolt, hex-hd CIV-M6x1x20-8.8
22 1 CIV-M10x1,5x45-8.8 Bolt, hex-hd CIV-M10x1,5x45-8.8 DIN931
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14 SPARE PARTS LIST

7.7 Gatherer / TMSMHM-1.3.9 - 1.3.11

r‘gf“berHQuantity“ Order Number H Explanation H Norm (DIN)
01 1 T-MSMHM-1.3.11.01 Gatherer
02 2 CIV-M12x1,75x45-8.8 || bolt, hex-hd CIV-M12x1,75x45-8.8 DIN 931
03 8 RON-DUZ-M12 washer, lock RON-DUZ-M12
03 8 CIV-M12x1,75x30-8.8 || bolt, hex-hd CIV-M12x1,75x30-8.8 DIN931
04 2 T-MSMHM-1.3.11.8 sliding rubber 105x417x5
05 2 T-MSMHM-1.3.11.9 Brace 365x25x5
06 8 CIV-M8x1,25x25-8.8 sCrew- saucer CIV-M8x1,25x25-8.8 DIN 931
06 8 RON-DUZ-M8 Washer RON-DUZ-M8
06 8 SOM-FIB-M8x1.25 hex, nut M8x1.25 DIN934
07 3 T-MSMHM-1.3.11.4 Tine
08 6 RON-DUZ-M8 washer RON-DUZ-M8
09 6 T-MSMHM-1.3.11.3 Roller
10 6 SOMFIB-AKS-M8x1,25|| screw- saucer SOMFIB-AKS-M8x1,25 DIN934
10 6 CIV-M8x1.25x50 gatherer M8x1.25x50 DIN 931
11 1 T-MSMHM-1.8.9.01 gatherer
12 3 T-MSMHM-1.3.9.4 tine
13 1 T-MSMHM-1.4.21 arm
14 1 T-MSMHM-1.4.22 pin 012x70
15 1 GUP-3x45 DIN 94 clip, cotter GUP-3x45 DIN 94
16 1 T-MSMHM-1.3.9.13 cover
17 6 RON-DUZ-M8 washer RON-DUZ-M8

7.7 Gatherer / T-MSMHM-1.3.9 - 1.3.11

25
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7.8 Support Wheel / T-MSMHM-1.2

AGRICULTURAL MACHINERY

(&)}

SPARE PART LIST

7.8 Support Wheel / T-MSMHM-1.2

SPARE PARTS LIST

rlgfnber‘ Quantity” Order Number H Explanation H Norm (DIN)
01 1 T-MSMHM-1.2.2 Holder
02 1 CIV-M10x1,5x25-8.8 Screw CIV-M10x1,5x25-8.8 DIN 931
03 1 SOMFIB-AKS- M10x1,5 || Nut SOMFIB-AKS-M10x1,5
04 1 T-MSMHM-1.2.1.1 Holder
05 1 T-MSMHM-1.2.1.2 wheel hub
06 1 SOM-BIJ-M10x1.5-8.8 Pin SOM-BIJ-M10x1.5-8.8
07 4 RUL-6205 ORS Bearing RUL-6205 ORS
08 1 RUL-6206 2RS-G100 Bearing RUL-6206 2RS-G100
09 1 T-MSMHM-1.2.1.8 cover, bearing
10 1 T-MSMHM-1.2.1.5 Washer D34x13x5
1 1 SOMFIB-AKS-M12x1,75 hex. Nut SOMFIB-AKS-M12x1,75DIN 934
12 1 T-MSMHM-1.2.1.9 Wwheel assy
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-b AGRICULTURAL MACHINERY SPARE PARTS LIST

SPARE PARTS LIST

7.9 Knife Sharpener / T-MSMHM-1.3.16 7.9 Knife Sharpener / T-MSMHM-1.3.16
nﬂf‘,ber‘|0uanw‘| Order Number H Explanation “ Norm (DIN)

01 1 T-MSMHM-1.3.16 Knife sharpaner as.

02 1 T-MSMHM-1.3.16.1 Bearing

03 1 T-MSMHM-1.3.16.7 Hub

04 1 T-MSMHM-1.3.16.12 Grinding wheel 2284x127x15

05 4 T-MSMHM-1.3.16.13 bolt,hex-hd M10x1.5x20 DIN 931

05 4 SOMFIB-AKS-M10x1,5 || hex, nut SOMFIB-AKS-M10x1,5 DIN 934

06 1 T-MSMHM-1.3.16.2 Shaft

07 2 RUL-6005 2RS NiS Bearing RUL-6005 2RS NiS

08 1 SAP-M12x1.75x140 pin, threaded M12x1.75x140

09 1 CIV-M8x1,25x15-8.8 Bolt CIV-M8x1,25x15-8.8 DIN 931

10 1 T-MSMHM-1.3.16.10 Washer D9x38x2

11 1 TUT-PLAS-M12x1.75 star grip M12x1.75

12 1 T-MSMHM-1.3.16.4 pressure spring

13 3 SOMFIB-AKS-M10x1,5 || hex, nut SOMFIB-AKS-M10x1,5 DIN 934

13 3 RON-DUZ-M10 Washer RON-DUZ-M10

14 1 T-MSMHM-1.4.7 Washer

15 1 GRE-DUZ-M8 Grease fitting GRE-DUZ-M8
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